MIDDLE BUSTER




MIDDLE BUSTER

10

Part No. Description
Lock nut M12

Washer 12
Furrower
Blot M12x75
Shank
Blot M12x65
Blot M16x70
Washer 16
Lock nut M16
Main frame
Hitch pin
Lock washer 22
Bolt M22

Sloloe|e|N|o|a|lsr|w N =

—_
N

N[\)N_\_\_\_\_\_\l\)_\wwo-
<

—_
w




	页面 1
	页面 2

